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TEST REPORT DECLARATION
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Manufacturer . Shenzhen Kingsun Enterprises Co., Ltd.

Address . 25F, CEC information Building ,Xinwen Road, Futian District, Shenzhen,

Guangdong, P.R. China
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FCC CFR Title 47 Part 15 Subpart C Section 15.209

The device described above is tested by Shenzhen Alpha Product Testing Co., Ltd. to determine the
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Testing Co., Ltd. is assumed full responsibility for the accuracy and completeness of test. Also, this report
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1 General Information
1.1 Description of Device (EUT)

Product Name

5in 1 Wireless Charging Station with Alarm Clock and Nightlight

Model Number

OD-XYW1038, V90028, V90028-BLK

DIFF

There is no difference except the name of the model. All tests are made with

the OD-XYW1038 model.

EUT information

Type-C Input : DC 5V 2A/ 9V 3A(QC3.0 30W)

PHONE Wireless Charger Output: 5W/7.5W/10W/15W
AirPods Wireless Charger Output: 5W

Apple Watch Wireless Charger Output: 3W

Operation Frequency

115k-205kHz and 325kHz

Number of Channels 3

Modulation Type MSK
Antenna Type Coil Antenna
Antenna Gain 0dBi
Hardware Version V1.0
Software Version V1.0

1.2 Ancillary equipment Details

Title Manufacturer Model No. Serial No.

Load YBZ N/A N/A

Load N/A N/A N/A
DC POWER N/A N/A N/A

1.3 Test Lab information

Shenzhen Alpha Product Testing Co., Ltd
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China

June 21, 2018 File on Federal Communication Commission

Registration Number: 293961

Designation Number: CN1236

July 15, 2019 Certificated by IC
Registration Number: 12135A

Report No.: A2310203-C01-R01
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2 Summary of test

2.1 Test Standard description:

The tests were performed according to following standards:
47 CFR Part 15.209: Radiated emission limits; general requirements

2.2 Summary of test

Item Requirement Method Result
Conducted Emission at AC 47 CFR 15.207(a) ANSI C63.10-2013 section 6.2 | Pass
power line

20dB Occupied Bandwidth 47 CFR 15.215(c) 2";‘52' 63.10-2013, section Pass
Emissions in restricted .

frequency bands (below 47 CFR 15.209 'gléil 63.10-2013 section Pass
30MHz) s

Emissions in restricted .

frequency bands (30MHz - 47 CFR 15.209 ANSI C63.10-2013 section Pass

6.6.4

1GHz)
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2.3 Test Mode Description

No Title Description

™1 TX 127k+148k+325k

T™2 TX 127k+148k+325k+5V/1A
T™M3 TX(For PHONE) 127kHz

T™M4 TX(For Airpods) 148kHz

TM5 TX(For Apple Watch) 325kHz

TM6 TX(For PHONE)+ TX(For Apple Watch) | 127kHz+325kHz

™7 TX(For PHONE)+ TX(For Airpods) 127kHz+148kHz
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2.4 Test Equipment

. Firmware . Cal
Equipment Manufacture Model No. version Serial No. Last cal. Interval
966 anechoic CHENYU 9%6*6 / N/A 2022.05.17 | 3Year
chamber
i?ni?;t/rzuer? ROHDE&SCHWARZ | FSV40-N 2.3 102137 2023.08.16 | 1Year
Spectrum Agilent NOO20A | A.14.16 | MY499100060 |2023.08.16| 1Year
analyzer
. 1316.3003K03-
Receiver ROHDE&SCHWARZ ESR  |228SP1| 7 oo e |2023.08.16| 1vear
Receiver R&S ESCI |4.42 SP1 101165 2023.08.16 | 1Year
Bilog Antenna Schwarzbeck VULB 9168 / VULB 9168#627 |2023.08.28| 1Year
Hom Antenna | SCHWARZBECK BBHIAjglzo / 2106 2023.08.19| 1Year
Loop Antenna | SCHWARZBECK 1':5'\’52 / 00128 2023.08.19| 1vYear
RF Cable Resenberger Cable 1 / RE1 2023.08.16 | 1Year
RF Cable Resenberger Cable 2 / RE2 2023.08.16 | 1Year
RF Cable Resenberger Cable 3 / CE1l 2023.08.16 | 1Year
Pre-amplifier HP HP8347A / 2834A00455 | 2023.08.16| 1Year
Pre-amplifier Agilent 8449B / 3008A02664 2023.08.16 | 1Year
L.L.S.N.#1 Schwarzbeck NSLK8126 / 8126-466 2023.08.16| 1Year
L.LS.N.#2 ROHDE&SCHWARZ | ENV216 / 101043 2023.08.16 | 1Year
Horn Antenna | SCHWARZBECK |BBHA 9170 / 00946 2023.08.19| 1Year
Preamplifier SKET LNP_AS—OB“O / SK2018101801 |2023.08.16| 1 Year
Power Meter Agilent E9300A / MY41496628 |2023.08.16| 1 Year
Power Sensor DARE RPR3006W / 15100041SNQO91 | 2023.08.16 | 1 Year
Temp. & Humid. Teelong TL-HW408S| /  |TL-20191205-01 [2023.07.25 | 1 Year
Chamber
Switching Mode JUNKE JK12010S / 20140927-6  |2023.08.16 | 1 Year
Power Supply
Adjustable MW RFtest N/A / N/A N/A N/A
attenuator
10dB Attenuator Mini-Circuits DC-6G / N/A N/A N/A
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3 Radio Spectrum Matter Test Results (RF)

3.1 Conducted Emission at AC power line

Except as shown in paragraphs (b)and (c)of this section, for an intentional radiator
that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency
or frequencies, within the band 150 kHz to 30 MHz, shall not exceed the limits in
the following table, as measured using a 50 pH/50 ohms line impedance
stabilization network (LISN).

Test Requirement:

Test Limit: Frequency of emission (MHz) Conducted limit (dBpV)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

Refer to ANSI C63.10-2013 section 6.2, standard test method for ac power-line

Test Method: e . . -
conducted emissions from unlicensed wireless devices

3.1.1 E.U.T. Operation:

Operating Environment:

Temperature: | 22.6 °C Humidity: | 52 % Atmospheric Pressure: | 102 kPa

Pre test mode: All modes

Final test mode: ™1

3.1.2 Test Setup Diagram:

\

\
Vertical reference ground plane

AMNSs and AANs bonded to a reference ground plane
IEC
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3.1.3 Test Result:
TM1/ Line: Line

20.0

dBuV

70

60

FCC Fan 15 CLASS B QP

\ [ FCC Part 15 CLASS B AV
50 i
2 |
40 f ! 4 |l "
I 1
d i Ll
il M, o
20 J [ | \ | (inarali 1Y ) I MH 'I ( | I«W |F|
B | M‘ A N | AVG
10 k'v.\. q’ i ald's
0.0
0.150 0.5 [MHz) 5 30.000
Reading Correct Measure- _
No. Mk.  Freq.  Level Factor ~ment Limit Margin
MHz dBuv dB dBuv dBuVv dB  Detector Comment
1 0.1680 39.91 993 49 84 6506 -1522 peak
2 0.3300 3223 9.94 4217 5945 -17.28 peak
3 0.5010 26.84 9.96 36.80 56.00 -19.20 peak
4 29038 2778 9.94 3772 56.00 -18.28 peak
5 59279 3984 10.08 4992 60.00 -10.08 QP
6 * 5.9279 3373 10.08 4381 50.00 -6.19 AVG
7 21.0390 3287 10.46 4333 60.00 -16.67 peak
*Maximum data  x:Overlimit  l:over margin 'Reference Only

Note: Measurement=Reading Level+Correc Factor.

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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TM1 / Line: Neutral
80.0 dBuV¥
70

60

a0

FCC Fait 15 CLASS B QF

FCC Pait 156 CLASS B AV

il
40 I 3 I
| 1 ||
e R L A
20 h U VI | V/ P ! fW\A ‘ J # ”L
,I J AVE
|I i
10 Sl J
0.0
0.150 0.5 [MHz] 5 30.000
Reading Correct Measure- _
No. Mk.  Freq.  Level Factor ~ment Limit Margin
MHz dBuv dB dBuv dBuv dB  Detector Comment
1 0.1650 37.39 9.93 47.32 65.21 -17.89 peak
2 0.3270 34 56 9.94 44 50 5053 -1503 peak
3 1.6079 2869 9.90 38.59 56.00 -17.41 peak
4 45329 3263 10.00 42 63 56.00 -13.37 peak
5 5.9279 39 67 10.08 4975 60.00 -10.25 QP
6 * 5.9279 3523 10.08 4531 5000 -4.69 AVG
7 217377 34.40 1046 44 86 60.00 -15.14 peak
*Maximum data  x:Over limit  Lover margin .Reference Only

Note: Measurement=Reading Level+Correc Factor.

Factor=(LISN or ISN or PLC or Current Probe)Factor+Cable
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3.2 20dB Occupied Bandwidth

Test Requirement:

Intentional radiators operating under the alternative provisions to the general
emission limits, as contained in 8§ 15.217 through 15.257 and in subpart E of this
part, must be designed to ensure that the 20 dB bandwidth of the emission, or
whatever bandwidth may otherwise be specified in the specific rule section under
which the equipment operates, is contained within the frequency band designated
in the rule section under which the equipment is operated.

Test Limit:

Intentional radiators operating under the alternative provisions to the general
emission limits, as contained in 8§ 15.217 through 15.257 and in subpart E of this
part, must be designed to ensure that the 20 dB bandwidth of the emission, or
whatever bandwidth may otherwise be specified in the specific rule section under
which the equipment operates, is contained within the frequency band designated
in the rule section under which the equipment is operated.

Test Method:

Occupied bandwidth—relative measurement procedure

Procedure:

a) The spectrum analyzer center frequency is set to the nominal EUT channel
center frequency. The span range for the EMI receiver or spectrum analyzer shall
be between two times and five times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of
the OBW and video bandwidth (VBW) shall be approximately three times RBW,
unless otherwise specified by the applicable requirement.

c) Set the reference level of the instrument as required, keeping the signal from
exceeding the maximum input mixer level for linear operation. In general, the peak
of the spectral envelope shall be more than [10 log (OBW/RBW)] below the
reference level. Specific guidance is given in 4.1.5.2.

d) Steps a) through c¢) might require iteration to adjust within the specified
tolerances.

e) The dynamic range of the instrument at the selected RBW shall be more than
10 dB below the target “—xx dB down” requirement; that is, if the requirement calls
for measuring the —20 dB OBW, the instrument noise floor at the selected RBW
shall be at least 30 dB below the

reference value.

f) Set detection mode to peak and trace mode to max hold.

g) Determine the reference value: Set the EUT to transmit an unmodulated carrier
or modulated signal, as applicable. Allow the trace to stabilize. Set the spectrum
analyzer marker to the highest level of the displayed trace (this is the reference
value).

h) Determine the “—xx dB down amplitude” using [(reference value) — xx].
Alternatively, this calculation may be made by using the marker-delta function of
the instrument.

i) If the reference value is determined by an unmodulated carrier, then turn the
EUT modulation ON, and either clear the existing trace or start a new trace on the
spectrum analyzer and allow the new trace to stabilize. Otherwise, the trace from
step g) shall be used for step j).

j) Place two markers, one at the lowest frequency and the other at the highest
frequency of the envelope of the spectral display, such that each marker is at or
slightly below the “-xx dB down amplitude” determined in step h). If a marker is
below this “—xx dB down amplitude” value, then it shall be as close as possible to
this value. The occupied bandwidth is the frequency difference between the two
markers. Alternatively, set a marker at the lowest frequency of the envelope of the
spectral display, such that the marker is at or slightly below the “-xx dB down
amplitude” determined in step h). Reset the marker-delta function and move the
marker to the other side of the emission until the delta marker amplitude is at the
same level as the reference marker amplitude. The marker-delta frequency
reading at this point is the specified emission bandwidth.

k) The occupied bandwidth shall be reported by providing plot(s) of the measuring
instrument display; the plot axes and the scale units per division shall be clearly
labeled. Tabular data may be reported in addition to the plot(s).
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3.2.1 E.U.T. Operation:

Operating Environment:

Temperature: | 24.1 °C Humidity: | 55.9 % Atmospheric Pressure: | 101.6 kPa
Pre test mode: TM1, TM2, TM3, TM4
Final test mode: T™M1, TM2, TM3

3.2.2 Test Setup Diagram:

o =]
RF TEST SYSTEM

Il

)

—

TST PASS

EUT '
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3.2.3 Test Result:

For PHONE
Frequency(kHz) e OCC(LIJ(%/Z)B S Limit (kHz) Conclusion
125 3.958 PASS

Test plots as follows:

Agilent Spectrum Analyzer - Occupied BW.

0 B

ALIGN AUTO

05:50:25 AMMov 21, 2023

Center Freq: 127.000 kHz
(=] Trig: Free Run
#IFGain:Low

x dB -20.00 dB
#Atten: 0 dB

Ref Offset 2 dB
Ref 5.00 dBm

#VBW 300 Hz

Occupied Bandwidth Total Power

3.644 kHz
9 Hz
3.958 kHz

Transmit Freq Error

x dB Bandwidth x dB

OBW Power

Radlio Std: None

Avg|Hold:>10/10

Radio Device: BTS

Span 20 kHz
Sweep FFT

-20.00 dB

Trace/Detector

Clear Write
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For Airpods
Frequency(kHz) e Occ(lf(p:_)'/Z)B Bl Limit (kHz) Conclusion
148 3.895 PASS

Test plots as follows:

Agilent Spectrum Analyzer - Occupied BW
Qe e i . e S0 o e oo |

x dB -20.00 dB

Ref Offset 2 dB
Ref 5.00 dBm

Center 148 kHz
#Res BW 100 Hz

Occupied Bandwidth
3.763 kHz

Transmit Freq Error
x dB Bandwidth

(
#IFGain:Low

SENSE:IMT]

ALIGN AUTO

0510024 AMNay 21, 2023

Center Freq: 148.000 kHz
) Trig:Free Run
#Atten: 0 dB

#VBW 300 Hz

Total Power

9 Hz
3.895 kHz

OBW Power
x dB

Radio Std: Nene

Avg|Hold:>10/10

Radioc Device: BTS

Span 20 kHz

Sweep FFT

-20.00 dB

TracelDetector

Clear Write

Average

| B

Detector|
Average @
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For Apple Watch

Frequency(kHz) e OCC&WZ)B Bl Limit (kHz) Conclusion
325 0.251 PASS

Test plots as follows:

Agilent Spectrum Analyzer - Occupied BW
] (e n i oy i S e k| SENSE:INT| SOURCE OFF A\BLIGN OFF 06:30:25 AMNov 21, 2023
Center Freq 325.000 kHz Center Freq: 325.000 kHz Radio Std: None Frequency

(o) Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 0 dB Radio Device: BTS
Ref -30.00 dBm

CenterFreq
325.000 kH

Center 325.0 kHz Span 1 kHz
#Res BW 100 Hz #VBW 300 Hz Sweep FFT

Occupied Bandwidth Total Power -45.8 dBm
216 Hz

Transmit Freq Error -47 Hz OBW Power 99.00 %
x dB Bandwidth 251 Hz xdB -20.00 dB

statUs ! AC coupled: Accy unspec'd < 10MHz
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3.3 Emissions in

restricted frequency bands (below 30MHz)

Test Requirement;

47 CFR 15.209

Test Limit:

Frequency (MHz) Field strength Measurement

(microvolts/meter) distance
(meters)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30

30-88 100 ** 3

88-216 150 ** 3

216-960 200 ** 3

Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional
radiators operating under this section shall not be located in the frequency bands
54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz. However, operation within
these frequency bands is permitted under other sections of this part, e.g.,

§§ 15.231 and 15.241.

As shown in § 15.35(b), for frequencies above 1000 MHz, the field strength limits
in paragraphs (a)and (b)of this section are based on average limits. However, the
peak field strength of any emission shall not exceed the maximum permitted
average limits specified above by more than 20 dB under any condition of
modulation. For point-to-point operation under paragraph (b)of this section, the
peak field strength shall not exceed 2500 millivolts/meter at 3 meters along the
antenna azimuth.

Test Method:

Radiated emissions tests

Procedure:

ANSI C63.10-2013 section 6.6.4

3.3.1 E.U.T. Operation

Operating Environment:

Temperature: | 24.1 °C Humidity: | 55.9 % Atmospheric Pressure: | 101.6 kPa

Pre test mode:

All modes

Final test mode:

T™M1, TM3
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3.3.2 Test Result:

TML1 / Polarization: Coplanar
1400 dBu¥/m

130
120
1o 55 _9K-30M
100
an 7
80
20
60
50
40 ‘Lw
30 d
20.0
0.009 (MHz) 0.150
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree Comment
1 0.0134 7.79 21.41 2920 1251 -9596 peak
2 0.0221 9.76 2119 3095 120.5 -89.88 peak
3 0.0396 10.23 2047 30.70 115.% -8508 peak
4 0.0641 15.10 2011 3521 111.5 -76.40 peak
5 01270 70.10 19.87 89.97 105.é -15.72  peak
6 " 0.1479 69.24 2017 89.41 104.% -14.96 peak

Note:1. *:Maximum data; x:Over limit; l.over margin.
2 Measurement=Reading Level+Correct Factor, Correct Factor=Antenna Factor+Cable Loss.
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TM1/ Polarization: Coplanar

120.0 dBuV{m

110

100

90

80

20 3 FCC PART 158 9K-30M
1))

. L]

30

20

10

0.0

0150 0.5 (MHz) 9 Jo.0o0
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table

Level Factar ment Height Degree
MHz dBuv dB dBuVim  dBu¥/m dB  Detector  cm degree Gomment

1 02222 4305 20.10 63.15 1008 -37.70 peak

2 0.2553 3343 20.05 53.48 99.6; -46.16 peak

3 0.3250 51.96 19.95 71.91 9755 -2564 peak

4 0.3800 33.10 19.87 52.97 96.20 -4323 peak

5 * 0.6440 30.70 19.79 50.49 7159 -21.10 peak

6 09929 2478 20.00 4478 67.77 -2299 peak

Note:1. *Maximum data; x:Over limit; l-over margin.
2 Measurement=Reading Level+Carrect Factor; Correct Factor=Antenna Factor+Cable Loss.
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TM3 / Polarization: Coplanar
1100 dBuv/m

130

120

1o 5H 9K-10M
100 -

an

80

70

60

50

40 M
30 )

20.0

0.009 {MHz) 0.150
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuv dB dBuv/m dBuvim dB Detector cm degree Comment

1 0.0151 9.52 21.37 3089 1241 -93.24 peak

2 0.0257 12.30 2110 3340 119.% -86.12 peak

3 0.0386 14.61 20562 3513 116.6 -80.87 peak

4 0.0568 12.00 20.00 32.00 112{;‘ -8066 peak

5 0.0854 18.85 19.97 3882 109.? -70.31 peak

6 * 0.1270 7310 19.87 92 97 1{]5{;‘ -1272  peak

Note:1. *:Maximum data; x:Over limit; l.over margin.
2 Measurement=Reading Level+Carrect Factor; Correct Factor=Antenna Factor+Cable Loss.
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TM3/ Polarization: Coplanar

120.0 dBuV{m

110

100

90

80

- FCC PART 168 9K-30M
60

S0 me

40

30

20

10

0o

0150 05 {MHz) 9 J0.000
No. Mk Freq. Reading Correct Measure- Limit Margin Antenna Table

Level Factor ment Height Degree
MHzZ dBuY dB dBuvim  dBuVim  dB  Defector  cm degree Comment

1 02540 3283 20.05 5288 9969 -4681 peak

2 03810 3247 19.87 5234 9618 -4384 peak

3 0.5080  26.97 19.70 46.67 7368 -27.01 peak

4 1.2900 12.86 20.07 3293 6546 -3253 peak

5 57477 538 22.01 2739 7000 -4261 peak

6 11.4900 5.08 20.65 2573 7000 -4427 peak

Note:1. *:Maximum data; x:Over limit; l-over margin.
2 Measurement=Reading Level+Carrect Factor; Correct Factor=Antenna Factor+Cable Loss.
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3.4 Emissions in

restricted frequency bands (30MHz - 1GHz)

Test Requirement;

47 CFR 15.209

Test Limit:

Frequency (MHz) Field strength Measurement

(microvolts/meter) distance
(meters)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30

30-88 100 ** 3

88-216 150 ** 3

216-960 200 ** 3

Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional
radiators operating under this section shall not be located in the frequency bands
54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz. However, operation within
these frequency bands is permitted under other sections of this part, e.g.,

§§ 15.231 and 15.241.

As shown in § 15.35(b), for frequencies above 1000 MHz, the field strength limits
in paragraphs (a)and (b)of this section are based on average limits. However, the
peak field strength of any emission shall not exceed the maximum permitted
average limits specified above by more than 20 dB under any condition of
modulation. For point-to-point operation under paragraph (b)of this section, the
peak field strength shall not exceed 2500 millivolts/meter at 3 meters along the
antenna azimuth.

Test Method:

Radiated emissions tests

Procedure:

ANSI C63.10-2013 section 6.6.4

3.4.1 E.U.T. Operation

Operating Environment:

Temperature: | 22.6 °C Humidity: | 52 % Atmospheric Pressure: | 102 kPa

Pre test mode:

All modes

Final test mode:

™1
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3.4.2 Test Result:

TM1 / Polarization: Horizontal

30,0 dBuV/m

70

60

FCC Part 15 Class B Radiation
50 I-
I

40 I <

” WMN

20

10

0.0

jo.oonD 40 50 &0 70 @0 {MHz) aoon 400 500 GO0 700 1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table

Level Factor ment Height Degree
MHz dBuv dB dBuvim dBuVim dB Detector cm degree Comment

1 44 9400 20.50 14.09 34 59 4000 541 QP

2 53.4349 2122 13.69 34 91 4000 509 QP

3 924219 28.39 10.28 38.67 4350 483 QP

4 * 1289580 2694 1349 4043 4350 307 QP

5 1578353 2535 14.99 40.34 4350 316 QP

6 228 9917 26.89 1221 39.10 4600 -690 peak

Note:1. *:Maximum data; x:Over limit; l:over margin.
2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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TM1 / Polarization: Vertical
80.0 dBuV/m

0

b0
FCC Part 15 Class B Radiation

: r

A0 I

30 W

20

10

0.0

j0.000 40 50 60 70 @0 (MHz) 300 400 500 600 700  1000.000
No. Mk. Freq. Reading Correct Measure- Limit Margin Antenna Table
Level Factor ment Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree Comment

1 31.4405 20.89 13.64 3453 4000 547 QP

2 * 46.2185 2278 14.07 36.85 4000 315 QP

3 61.6968 21.39 12.87 34 26 4000 H74 QP

4 90.7757 26.56 10.18 36.74 4350 -6.76 peak

5 122.8878 25.52 13.14 38.66 4350 484 QP

6 355.8949 21.34 15.32 36.66 46.00 -934 peak

Note:1. *:Maximum data; x:Over limit; l-over margin.
2 Measurement=Reading Level+Correct Factor; Correct Factor=Antenna Factor+Cable Loss.
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4  Test Setup Photos

Conducted Emission at AC power line
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Emissions in restricted frequency bands (30MHz - 1GHz)
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5 EUT Constructional Details (EUT Photos)
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